MET-CHEM LABORATORIES

"CHINTAMANI” PLOT NO. 10, PARSHURAMNAGAR SOCIETY, SAYAJI GUNJ,
VADODARA-20. @ PH.: (0265) 2361314/19 Mo0.:9427611654
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—— E-mail : sgirish13@gmail.com e Web site : www.met-chemlaboratories.com

rrllulti Kilfire P, Lid. ' TESTCERTIFICATE

4, Amin Inciustrial Estate,

Gorwa Road,

Vadotiara - 18
"
- { THIE SAMPLE/S WAS/MWERE NOT DRAVIN BY US ) —
Test Results : TEMPERATURE RESISTANCE TEST

1. Sample Description  : PVC Electrical cable coated with fire Retardant
compound. KF-600 & DFT was 1.8 mm o 2 mm.

2. High Temperature test at 85 Deg.C for 268 Hrs.
Result : No Film Detoriation.

3. Low Temperature lesi al (- ) 15 Deg. Cent for 24 Hrs.
Result : No. Film Detoriation
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S ATTESTED RESULTS PERTAIN TO THE
ES H.ECEATAFTER A FORTNIGHT.

AMY REPRODUCTION OR XEROX C IN PART OR FULL IS NOT D Uk i_;
SAMPLE {S) ONLY. SAMPLE NOT W BY US UTY FOR -

- Metals, Ferro-Alloys, Ores, C¢ i Co
is , Catalyst Tast, Composite & indiganisation of :
Paruclo Tast, Ultrasonic Flaw Detection and Thlckm L
~ Physical (Tenslle / Impact / Hardness, MlcmiMmEtc)MAnﬂnhhwmm etc.
Any type of Third Party Inapestion, Corrosion tests,Residual Life Assesment stc,
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